
 

 

 

 

SEAI Project RDD/00104 Project Report 

 

 

 

 

 

Ambigas: Technical Progress; 

Market Research & 

Commercialisation Activities 

 
Vincent O'Flaherty, Gavin Collins, Dermot Hughes and Therese Mahony, 
 
NUI, Galway 

 
 

 

 

 

 

 

 

 

 

 

 

 



 

Page 1 of 31 

 

 

TABLE OF CONTENTS 

Introduction ........................................................................................................................................................................ 2 

Potential Industrial End-Users Information ...................................................................................................................... 3 

Full-Scale Plant Set-Up Information ................................................................................................................................ 12 
[...]
Company Expertise Location 

Vergas Ltd. Gas storage systems, flaring systems, UK 

Higgins and Hewins Ltd. Air & Gas purification systems UK 

Viessmann Ltd. Gas Handling & Purification systems UK 

 

Gas and liquid monitoring equipment would be an integral part of the LtAD design, thus suppliers of 

monitoring equipment for pH, ORP, temperature probes and sensors are presented in Table 15. 

 

Table 15: Potential Gas & Liquid Monitoring Equipment Suppliers 

Gas & Liquid Monitoring Equipment Suppliers 

Company Expertise Location 

Hach Lange Provide solutions for WW analysis Dublin, Ireland 

Carl Stuart WW monitoring equipment Dublin, Ireland 

Cole-Parmer WW monitoring equipment Dublin, Ireland 

 

  



 

 

Page 15 of 31 

Full-Scale Plant Design & Costs: Industrial (Food & Drink) and Municipal WW 

A flow-chart detailing a full-scale LtAD system for the treatment of an annual WW volume of 309,400m3, 

based on the WW volumes generated in Lakeland Dairies, is presented for two WW types: (a) Municipal 

and (b) Industrial (Dairy Processing), see Figure 1. Associated equipment required to generate treated WW 

for release to receiving waters, based on currently available LtAD performance data and licence limits for 

the main wastewater pollutants, was compiled and a pricing estimate for an alternative LtAD WWTP is 

provided in Table 16.  

The flow-chart (Figure 1) details the following treatment stages:  

- Preliminary: involving a process of grinding and screening to produce a WW containing solids which 

are no larger than 6mm. A grit removal tank would be required in the municipal WWTPs, whereas 

this is replaced with a Dissolved Air Flotation (DAF) unit for the removal of finely divided suspended 

solids (SS) and particles, in a Dairy Processing plant. The induced-air flotation also aids in the 

removal of oil and grease is a necessity in Food & Drink industry WWT. 

- Balance Tank: The purpose of the balance tank is to temporarily store the WW flow in order to 

equalise flow rates and mass loadings of Biochemical Oxygen Demand (BOD) and Suspended Solids 

(SS), for entry to the LtAD unit.  

- LtAD: Novel LtAD unit with gas handling capabilities for treatment of WW with little to no sludge 

production is shown. Effluent from this LtAD treatment unit would adhere to Urban WW Directive 

criteria for WW discharge. 

- Gas handling & CHP unit: A gas scrubber for removal of undesirable gases prior to CHP unit entry is 

included in the design. The biogas is then collected in a gas storage unit in order to ensure a 

continuous supply of biogas to the CHP unit. The latter is fully integrated with the digestion plant 

and also has remote monitoring and fault diagnosis in-built. This unit is equipped with an engine 

(50 kW), heat exchanger, alternator, silencer, radiator, ventilator, transformer, electricity cable and 

exhaust system.  

- Tertiary: If a specific WW standard is required, above those concentrations set out in the UWWD, a 

tertiary treatment system using sand filtration or a similar technique for effluent polishing prior to 

release could be considered. It is difficult to assess the degree of tertiary treatment required at this 

point in the research as the WWT system design will be dependent on the WW characteristics of 

the source stream and on the discharge criteria that the effluent must adhere to. 

 
Figure 1: Flow-Chart of Proposed Full-Scale LtAD WWTP 



 

 

Page 16 of 31 

Table 16: Calculations for a Full-Scale Set-Up of: (a) Municipal (b) Industrial (Dairy Processing) WWTP, 

each generating ~309,400 m3 WW annually 

  

(a) Municipal (b) Industrial 

Preliminary Treatment   € € 

Pump (80 m
3
/h@1.4 bar – submersible pump)   2,495.00 2,495.00 

Grinder & Fine Screens (Incl. grinder, 6mm screen & augers)   20,000.00 20,000.00 

Grit Removal (500 m
3
 capacity)   155,000.00 Not Required 

DAF Unit (75 – 100 m
3
/hour)   Not Required 150,000.00 

Pump (50 m
3
/h@0.8 bar – self-priming WW pump)   2,563.00 2,563.00 

Balance Equalisation Tank (650 m
3
 capacity)   100,000.00 100,000.00 

Pump (50 m
3
/h@1 bar – submersible pump)   1,547.00 1,547.00 

Related Pipework: DIDF Pipe (20 Metres 150mm x 150mm)   1,040.00 1,040.00 

Low temp-Anaerobic Digestion (LtAD)     

LtAD digester (volume 550m
3
)   289,995.00 289,995.00 

Gas monitoring equipment    

H2S Scrubber & media (SulfaTreat dry scrubbing process based 

on concentrations: 500 – 1,500ppm)  31,717.00 31,717.00 

Gas storage unit (200 m
3
; 12 hour storage capacity)  43,678.00 43,678.00 

CHP unit including auxiliaries (50 kW engine)  97,700.00 97,700.00 

Liquid Phase monitoring (AnaSense
 
system) for:    48,000.00 48,000.00 

pH, Volatile Fatty Acids, Alkalinity, Bicarbonate    

In-Vessel monitoring controller for: ORP, DO, temp., pH   1,711.00 1,711.00 

4 x probes (ORP, DO, temp., pH) & related equipment  4,602.00 4,602.00 

Related cabling (10m length @ €60/m)  600.00 600.00 

Process monitoring    

Flowmeters x 2 (liquid)  3,334.00 3,334.00 

Flowmeter (gas)  290.00 290.00 

Related Pipework    

DIDF Pipe (20 metres of 150mm x 150mm)  1,040.00 1,040.00 

SCADA control system & all related equipment  10,000 10,000 

Tertiary Treatment (if required)    

Pump (50 m
3
/h@0.8 bar – self-priming WW pump)   2,563.00 2,563.00 

Sand filter (ASTRASAND Paques filter, 53 m
3
/h)   75,000.00 75,000.00 

Related Pipework: DIDF Pipe (20 m of 150mm x 150mm)   1,040.00 1,040.00 

Total CAPEX (€) estimate (ex. Tertiary treatment):   815,312.00 810,312.00 

Total CAPEX (€) estimate (inc. Tertiary treatment):  893,915.00 888,915.00 

Income:    

Potential biogas (methane) generation (m
3
/year)

note 1,2
  129,948 129,948 

Calorific Value of biogas: 6kWh/m
3
 (kWh)

note 2 
 779,688 779,688 

Total MWh/m
3
 available for use (MWh)  779.69 779.69 

Power for electricity usage (33%) (MWh)
note 3 

 257.30 257.30 

Potential revenue (€) from electricity (€130/MWh)
note 4 

 33,449.00 33,449.00 

Power for heat usage (50%) (MWh)
note 3

  389.85 389.85 

Kerosene per annum (L/y)
note2 

 37,684.92 37,684.92 

Potential revenue (€) from kerosene (0.87/L)
note 4 

 32,785.88 32,785.88 

Total potential revenue (€) (based on electricity & kerosene)  66,234.88 66,234.88 
1
Methane (CH4) yield efficiency values were derived from the established stoichiometric value of 0.35L (CH4 produced) per gram of 

COD removed (0.35m
3
/kg COD removed), equaling 100% efficiency as previously reported (Lawrence and McCarthy, 1969). For the 

purpose of this exercise an efficiency of 80% is used; thus 309,400m
3
 low strength WW generates 129,948m

3
 CH4/year 

(309,400m
3
*1.5kg COD*0.35 m

3
 CH4*80% efficiency); 

2
The calorific value of biogas c. 6 kWh/m

3
 is equivalent to 0.58L kerosene 

(Pathak et al., 2009); thus LtAD treatment of industrial or municipal low strength WW producing 309,400m
3
 WW per year 

producing 129,948m
3
 available biogas generates 37,684.92L/year kerosene (129,948m

3
*50%*0.58L); 

3
Efficiency for CHP generation from biogas (%) (Pöschl et al., 2010); 

4
Prices based on current market value (kerosene) and projected REFIT (electricity) prices from CHP AD (www.dcenr.gov.ie). 

Notes: Where quotes were obtained in sterling, an exchange rate of: €1:£0.87 were used for conversion (www.xe.com); the LtAD 
manufacturing quotation of €289,995.00 is a basic price for supply of materials and manufacture on-site.    

http://www.dcenr.gov.ie/
http://www.xe.com/


 

 

Page 17 of 31 

Full-Scale Plant Retrofit Scenario 

A detailed schematic of the currently used conventional aerobic (CA) WWT process in Lakeland Dairies is 

shown in Figure 2, highlighted as “Outdated System” for the purpose of this report. The introduction of the 

novel LtAD treatment system, i.e. “LtAD and Biogas System” as an alternative to the currently used system 

is shown. The “LtAD and Biogas System” would eliminate the need for aeration, clarification, sludge 

thickening and dewatering, as well as final sludge disposal. The biogas generation using the LtAD process 

would provide a valuable asset to industry as a saleable resource. Greater details on the processes 

occurring in the “LtAD and Biogas System” was provided under the “Full-Scale Plant Design” description 

earlier in this section.   

 
Figure 2: Lakeland Dairies WWT Flow-Chart – Retrofit Scenario  

 

A detailed CAPEX and OPEX analysis, if the novel LtAD WWT system was used to retrofit a plant 

currently using either CA or mesophilic AD, is provided in Table 17. All figures are based on a case study 

performed using confidential information received from Lakeland Dairies which produce approximately 

309,400m3 WW annually from their dairy operations. Costings are based on the schematic representations 

of the WWT processes shown in Figure 2, which are detailed in Figure 3(a) –3(c) in the pages which follow. 

 

 
 
 

UHT & ICE 

CREAM

PLANT

CASEIN 

PLANT

MILK INTAKE 

& 

SEPARATION

BUTTER 

PLANT

DAF UNIT

(Fat Removal)

650m
3
 Balance Tank

(De-concentration)

Effluent Plant 

Balance Tank

(air circulation)

Pump

Anoxic Zone

(DeNitrification)

Aeration Tanks

(3000m
3
)

Clarifier

Suspended 

Solids Test

SS >8000 mg/l?
Sludge

Pump

55m
3
 /hr 

Recycled Sludge

55m
3
 Sludge Recycle Sludge Removed 

(20m
3
/hr)

Centrifuge

Sludge

 (20% Solids)

Centrate

Sludge Storage 

(2000 T/YR)Sand Filters

Discharge to Lake 

(55m
3
 /hr)

55m
3
 /hr

Clean Water

Landspreading 

of Sludge

99.5% Water

5
5

m
3 /h

r w
w

 

2
5

0
0

 m
g

/l C
O

D

<
5
%

 S
u

s
p

e
n

d
e

d
 S

o
lid

s

900-1100m
3
 /day Summer

500-600m
3
 /day Winter

80000 Litres/hr

1
1

0
m

3/h
r

LtAD Reactor

Influent

Effluent

Biogas

Biogas Line

M
e

th
a

n
e

 G
a

s

Gas Storage

M
e
th

a
n

e
 G

a
s

CHP

Electricity

+

Hot Water

Gas Scrubber

LtAD and Biogas System Outdated System



 

Page 19 of 31 

Table 17: Calculations for Set-Up of a Full-Scale WWTP, generating approximately 309,400 m
3
 Low Strength WW annually 

 

 LtAD (Figure 3a) Conventional Aerobic (Figure 3b) Mesophilic AD (Figure 3c) 

 € € € 

Effluent Preliminary Treatment Common Common Common 
Screening    

Grit removal    
DAF unit    

Balance/Equalisation Tanks Common Common Common 

Anoxic Zone (Denitrification) (2 x 700m
3
) Not required  Not required 

CAPEX  790,000.00  
OPEX  22,582.00  

Aeration tank (3000 m
3
) Not required   Detailed below (post-AD) 

CAPEX inc. air pump  1,580,000.00  

OPEX  22,582.00  

2 x Settlement tanks/clarifiers (1000 m
3
) Not required   Detailed below (post-AD) 

CAPEX inc. air pump  465,000.00  

OPEX  34,408.00  

Anaerobic Digestion (AD), Biogas & monitoring  Not required  

LtAD CAPEX (digester volume 550m
3
) 289,995.00  289,995.00 

OPEX inc. Labour 24,000.00  24,000.00 

Gas Conditioning & Treatment (CAPEX)    

H2S Scrubber (SulfaTreat dry scrubbing process based on concentrations: 500 – 1,500ppm) 31,717.00  31,717.00 

CHP unit including auxiliaries (50 kW engine) 97,700.00  97,700.00 

Gas storage unit (200m
3
; 12h storage capacity) 43,678.00  43,678.00 

Liquid, In-Vessel & Processing Monitoring Equipment (detailed in P.17)    

AnaSense, in-vessel monitoring, 4 x probes & related equipment 54,313.00  54,313.00 

Flow meters (liquid) 3,334.00  3,334.00 

Flow meters (gas) 290.00  290.00 

Related Cabling (10m of outside cabling) 600.00  600.00 

Related pipework (20m of 150mm x 150mm DIDF pipe) 1,040.00  1,040.00 

SCADA control system & all related equipment 10,000  10,000 

Reduced volume post-AD aeration tank (750 m
3
) Not required Detailed above   

CAPEX inc. air pump   395,000.00 

OPEX   14,041.00 

Reduced volume post-AD settlement tanks/clarifiers (500m
3
) Not required Detailed above   

CAPEX inc. air pump   155,000.00 

OPEX   19,954.00 



 

Page 20 of 31 

 
 

 LtAD (Figure 3a) Conventional Aerobic (Figure 3b) Mesophilic AD (Figure 3c) 

 € € € 

Further treatment of effluent post-sludge removal Common Common Common 

Sand filters    

CAPEX    

OPEX    

Sludge Treatment Not required   

Centrifuge for dewatering     

CAPEX   207,000.00 90,000.00 

OPEX   Detailed below Detailed below 

Volume of sludge to be treated/year (m
3
)  120,000 30,000 

Operation time/per week (h/w)  80.00 33.33 

Working weeks/per year (w/y)  50 50 

Hydraulic loading rate (m
3
/h)  30 18 

DS-Concentration inlet (%DS)  0.5 0.5 

DS-Concentration outlet (%DS)  18 18 

Polyelectrolyte system, installation, pumps, commissioning   68,000.00 68,000.00 

*Installation, sludge pumps, cabling, piping, conveyors for dewatering sludge not included in prices     

Operating Costs (OPEX)     

Energy Costs     

Energy cost € kWh   0.15 0.15 

Energy consumption kW/h  21.1 18 

Annual energy costs  12,660.00 4,500.00 

Polymer Costs    

Polymer consumption (kg/tDS)  8 8 

Polymer cost (kg) (€5)  123,760.00 30,940.00 

Labour Costs*     

Labour time (h/w)  20 5 

Labour cost (per hour)  22.00 22.00 

Annual operating cost   22,000.00 5,500.00 

Maintenance Costs     

Maintenance (Labour & material)   3,105.00 3,105.00 

  



 

Page 21 of 31 

 
 LtAD (Figure 3a) Conventional Aerobic (Figure 3b) Mesophilic AD (Figure 3c) 

 € € € 

Phosphorous Reduction, Liming & Land spreading Not required   

OPEX    

Aluminium Sulphate for P reduction (1.5kg/1000kg)  9,282.00 9,282.00 

Aluminium Sulphate cost (€20/kg)    

Lime consumption (1kg/5kg 20%S)    

Lime cost (€0.13/kg)  52,000.00  

Land spreading spend per wet tonne of sludge (€65/t; 2,000t per annum)  130,000.00  

Revenue from sludge sold as seed for bioreactors -6,000.00 n/a -6,000.00 

Total CAPEX (% reduction using LtAD) 556,667.00 3,042,000.00 (82) 1,172,667.00 (53) 

Total OPEX (% reduction using LtAD) 18,000.00 432,379.00 (96) 105,322.00 (83) 

Income: Potential biogas (methane) generation 
note 1 

m
3
/y 129,948 n/a 129,948 

Biogas required for heating AD system m
3
/y 0  129,948 (100%)

note 1 

Biogas (methane) available for electricity/heat m
3
/y 129,948  0 

Calorific value of biogas: 6kwh/m
3 note 2

 kWh 779,688  0 

Total mWh/m
3
 available for use MWh 779.69  0 

Power for electricity usage (33%)
 note 3 

MWh 257.30  0 

Potential revenue (€) from electricity generation
 note 4 

€130/MWh 33,449.00  0 

Power for heat usage (50%) 
note 3

 MWh 389.85  0 

Kerosene per annum 
note 2 

L/y 37,684.92  0 

Potential revenue (€) from kerosene 
note 4 

€0.87/l 32,785.88  0 

Total potential biogas revenue (€) from low-strength WW € 66,234.88 0 0 
1
Methane (CH4) yield efficiency values were derived from the established stoichiometric value of 0.35L (CH4 produced) per gram of COD removed (0.35m

3
/kg COD removed), equaling 100% efficiency as 

previously reported (Lawrence and McCarthy, 1969). For the purpose of this exercise an efficiency of 80% is assumed; thus 309,400m
3
 low strength WW generates 129,948m

3
 CH4/year (309,400m

3
*1.5kg 

COD*0.35 m
3
 CH4*80% efficiency); Mesophilic AD treatment of such low strength WW would be unfeasible as it’s thought that 100% of the biogas produced would need to be reused for heating the 

bioreactor to mesophilic temperatures, thus leading to no excess biogas being produced. LtAD is however suitable for use with both low and high strength WW as the bioreactor does not require heating 
to temperatures >15°C. 
2
The calorific value of biogas c. 6 kWh/m

3
 is equivalent to 0.58L kerosene (Pathak et al., 2009); thus LtAD treatment of industrial or municipal low strength WW producing 309,400m

3
 WW per year 

producing 162,435m
3
 available biogas generates 37,684.92L/year (129,948m

3
*50%*0.58L kerosene) & mesophilic AD producing 84,466m

3
 available biogas generates 24,495L/year (105,582.75m

3
 

*50%*0.58L kerosene) 
3
Efficiency for CHP generation from biogas (%) (Pöschl et al., 2010); 

4
Prices based on current market value (kerosene) and projected REFIT (electricity) prices from CHP AD (www.dcenr.gov.ie). 

Notes: Where quotes were obtained in sterling, an exchange rate of: €1:£0.87 were used for conversion (www.xe.com); the LtAD manufacturing quotation of €289,995.00 is a basic price for supply of 
materials and manufacture on-site.     
 

http://www.dcenr.gov.ie/
http://www.xe.com/


 

Private and Confidential Page 22 of 31 

 

 

Figure 3(a): Proposed LtAD WW Treatment Process 

 

 
Figure 3(b): Conventional Aerobic (CA) WW Treatment Process 

 

 
Figure 3(c): Mesophilic High-Temperature AD WW Treatment Process 

 



 

Private and Confidential Page 23 of 31 

 

Appendix 1: Database of UK & Ireland Potential End-Users 
See accompanying excel spread sheets entitled “Irish Food & Drink Industry Market ” and “UK Food & Drink 

Industry Market” which contain information relating to potential UK and Irish market end-users for the 

LtAD technology. A thorough analysis was carried out in the case of Ireland and a representative sample of 

industries is presented in the case of the UK.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Private and Confidential Page 24 of 31 

 

Appendix 2: Short Review of Food & Drink Industry Wastewater 
In order to obtain a clear picture of the characteristics of the WW of interest, a short literature review was 

carried out for the purpose of assessing the WW generated from each of the main sectors: (a) Municipal 

and (b) Food & Drink Industry, i.e. Brewery & Distillery, Food Production and the Dairy industry 

(incorporating: Milk Treatment & Processing and Manufacture of Dairy Products).  

 

(a) Municipal 

There is no ‘typical’ wastewater composition but guideline data on the composition of untreated domestic 

wastewater as found in wastewater-collection systems (in the US) are shown in Table 18 below.  

Table 18: Typical Composition of Untreated Municipal WW (Metcalf & Eddy, 2004) 

Parameters Concentration Range (mg/L) 

Chemical oxygen demand (COD) total 260-900 

Biochemical Oxygen Demand (BOD) total 120-380 

Total suspended solids (TSS) 120-370 

Total Phosphorous (TP) 4-12 

Total Kjeldahl N (TKN) 20-45 

 

(b) Foods & Drink Industry 

Brewery & Distillery  

In the Food & Drink industry, the Brewery sector holds a strategic economic position with the annual world 

beer production exceeding 1.34 billion hectolitres in 2002 (FAO Source, 2003). Thus, it is no surprise that 

beer is the fifth most consumed beverage in the world behind tea, carbonates, milk and coffee and it 

continues to be a popular drink with an average consumption of 23 litres/person per year (Fillaudeau, L. et 

al, 2006). 

The Brewery sector consumes and produces significant volumes of process water and wastewater, 

respectively, resulting in water:beer:wastewater ratios ranging from 4-11:1:2-8m3 for each m3 of beer 

produced (Driessen and Vereijken, 2008). Similarly, significant volumes of wastewater effluent is  generated 

from alcohol distilleries, in fact it has been reported that on an average 8–15 L of effluent is generated for 

every litre of alcohol (Saha, N.K. et al, 2005). As a result of this high wastewater yield, water and WW 

management in breweries remains a critical and practical problem. The desire to keep disposal costs low 

whilst complying with more and more stringent guidelines for WW effluent release requirements is a very 

difficult balance (Fillaudeau, L. et al, 2006). The average composition of brewery WW is shown in Table 19. 

 

Table 19: Brewery Sector WW Characteristics (A. Alvarado-Lassman, et al., 2008) 
Parameters Concentration (mg/L) 

pH (no units) 10.0 

COD total 2083 

COD soluble 1726 

BOD total 1375 

COD-BOD ratio (no units) 1.51 

TSS 750 

Total Phosphorous (TP) 4.8 

Total Kjeldahl N (TKN) 116 

Ammonium-Nitrogen (NH4
+
-N) 13.3 

 

 

 



 

Private and Confidential Page 25 of 31 

 

Food Production 

It is difficult to give a general composition of WW generated from the Food Production industry as the 

number of raw materials, processes and types of products involved in the industry are enormous. It seems 